SPORTON LAB.

FCC RF Test Report

Report No. : FG652004A

GSM1900 (GSM)

Lowest Band Edge

Highest Band Edge

oo

v

Ref Level 30.00 dBm
SGL Count 50/50

Offset 15.00 d&

Mode Auto Sweep

&
ﬁ

Spectrum

Ref Level 30.00 dBm
SGL Count 50/50

Offset 15.00 dB

Mode Auto Swesp

@1 Max @1 Max
Limit $heck PABS _SPURIRHECHBEKABS_ Pa
Line _§PURIOUS_|LINE_ABS PABS e L$PURIOUS_LINE_ABS, PA
20 dEm: 20
10 dem t \ lﬂr" \
0 der ,i - o] ! l
-10 deém 1 \ -10 dBm—rr ] — = = =
SPURIOUS_LINE_ABS_ | K
-20de r}s 20 dem—3
-30 dBm f -30 dem
40 dem PO E———— —— f 40 dB ll -
50 dBm 4 -50 de
60 dBm L 60 dBm dd g
T
Start 1.845 GHz 2503 pts Stop 1.8505 GHz | || start 1.9095 GHz 2503 pts Stop 1.915 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Ppowerabs | ALimit
1.845 GHz 1,849 GHz 1.000 MHz 1.84895 GHz -40.10 dBm -27.10 d& 1.909 GHz 1.510 GHz 10.000 kHz 1.50982 GHz 24.50 dBm -10.50 dB
1.849 GHz 1,850 GHz 3.000 kHz 1.84998 GHz -17.70 dBm -4.70 d& 1.810 GHz 1.811 GHz 3.000 kHz 1.81001 GHz -18.85 dBm -5.85 dB
1.850 GHz 1.851 GHz 10.000 kHz 1.85027 GHz 24.95 dBm -10.05 dB 1.911 GHz 1.915 GHz 1.000 MHz 1.01103 GHz ~39.84 dBm -26.84 dB
i -l - —
(. - < L S L 4 .
Datez 7.JUN.Z01€ 03:18:08 DaAtS a7
===
Spectrum || Spectrum v
Ref Level 30.00 dBm  Offset 15.00 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 15.00 dB Mode Auto Swesp
SGL Count 50/50 SGL Count 50/50
@1 s @1 Max
Limit §heck T | SPURIAHE GHBEKABS_
ina s E_ABS AR jne |$PURIOUS_LINE_ABS PA
20 ghine _BPURIOUS_LINE_ABS ; 20 ﬁ
10 dBm r \ 10 g8 \
0 der ! l 0 e \
-10 dBm -1h dBm—yr 1 = - ==
SPURIOUS_LINE_ABS_ ! h ‘
-20 dB “ 0 dBrm-
-30 dBm 30 dBm
itk 4B [Py
-40 dBm — = j -40 %L ) R
50 dBm iy -50 dB
60 dem M“rﬂ -60 dBm— o
Start 1.845 GHz 2503 pts Stop 1.8505 GHz | || start 1.9095 GHz 2503 pts Stop 1.915 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
1.845 GHz 1,848 GHz 1.000 MHz 1.84897 GHz -35.80 dBm -22.80 dB 1.909 GHz 1.910 GHz 10.000 kHz 1.80974 GHz 23.58 dBm -11.42 dB
1.849 GHz 1,850 GHz 3.000 kHz 1.84997 GHz -26.00 dBm -13.00 d& 1.810 GHz 1.811 GHz 3.000 kHz 1.81002 GHz -24.63 dBm -11.63 dB
1.850 GHz 1.851 GHz 10.000 kHz 1.85013 GHz 22.74 dBm -12.26 dB 1.911 GHz 1.915 GHz 1.000 MHz 1.01101 GHz ~36.60 dBm ~23.60 dB
i -l - —
(. - < L S L 4 .
Datez 7.JUN.Z01€ 03:33:18 DaAtS i} 3 04
SPORTON INTERNATIONAL (SHENZHEN) INC. Page Number 1 A18 of A27

TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : YHLBLUPUREXR

Report Issued Date : Jul. 12,2016

Report Version

: Rev. 01

Report Template No.: BU5-FG22/24/27 Version 1.1



SPORTON LAB.

FCC RF Test Report

Report No.

: FG652004A

WCDMA Band V (RMC 12.2Kbps)

Lowest Band Edge Highest Band Edge
. 1 Spectrum DUD
Ref Level 29.50 dBm  Offset 14.50 dB Mode Auto Sweep Ref Level 29.50 dBm  Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS L SPURIRHECHBEKABS PA
20 dhine _$SPURIOUS LINE ARS PABS 20 ghifle —$PURIOUS_} INE_ABS, PA
10 ém ] ——— 10 d/ —
0 dBm 0 dg
1'/ \\ F \
-10 dB Y 10 \
SPURIOUS_LINE_ABS_ \ |
-20 dBm T -20 dem T
A 1}
30 d ( —|[f-z0 e i
Bm // 't B , N
] g —— \m*
-40 dBm— et 40 dem
B e
-50 d8
-60 dB
Start 820.0 MHz 2503 pts Stop 829.0 MHz | ||| start 844.0 MHz 2503 pts Stop 855.0 MHz
Spurious Emissions Spurious Emissions
Range Low RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit
820.000 MHz 823,000 MHz 100.000 kHz §22,92957 MHz -34.15 dBm -21.15 d& 844.000 MHz 849.000 MHz 100.000 kHz B45.01648 MHz 9.30 dBm -25.70 dB
£23.000 MHz 824,000 MHz £0.000 kHz £§23.89920 MHz -27.80 dBm -14.80 d& 8439.000 MHz 850.000 MHz 50.000 kHz 848.09082 MHz -26.93 dBm -13.93 dB
824.000 MHz 829,000 MHz 100.000 kHz 825.52597 MHz 9,32 dBm -25.68 dB 850.000 MH:2 855.000 MHz 100,000 kHz 850, 14236 MHz -31.78 dBm “18.78 dB
" ey —
v
L JU J L L )i J 22
Datez 7.JUN.Z01€ 04:15%:20 DaAtS 16 04:2
WCDMA Band Il (RMC 12.2Kbps)
. 1 Spectrum CE;:
Ref Level 30.00 dBm  Offset 15.00 dB Mode Auto Sweep Ref Level 30.00 dBm  Offset 15.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit fheck PaEsS _SPURIRHECHBEKABS_ PA
Line _$PURIOUS | INE_ABS PABS Line $PURIOUS_LINE_ABS PA
20 dém = 20 dém
10 dem- 10 d8
. a8
0 der ]
/ | W |
-10 dBm \,‘ -10dBm E - 1
SPURIOUS_LINE_ABS_ / \ \
20 dB . -2p dem
P R Y de e PO
-30 dm Y -30 dem
P - - o
-40 dBm -40 de
50 dBm -50 de
60 dBm -60 dem
CF 1.85 GHz 2503 pts Span 10.0 MHz | (|| CF 1.91 GHz 2503 pts Span 10.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
1.845 GHz 1,849 GHz 1.000 MHz 1.84876 GHz -24,14 dBm -11.14 d& 1.905 GHz 1.910 GHz 100.000 kHz 1.90672 GHz 8.28 dBm -26.72 dB
1.848 GHz 1.850 GHz 50.000 kHz 1.84891 GHz -29.79 dBm -16.79 d& 1.910 GHz 1.911 GHz 50.000 kHz 1.91009 GHz -28.81 dBm -15.81 dB
1.850 GHz 1.855 GHz 100.000 kHz 1.85152 GHz 8.83 dBm -26.17 dB 1.911 GHz 1.815 GHz 1.000 MHz 1.81138 GHz -23.96 dBm -10.96 dB
i — —
™) 7
L JL J L JL J g,
Date: 7.JUN.2016 o
SPORTON INTERNATIONAL (SHENZHEN) INC. Page Number 1 A19 of A27

TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : YHLBLUPUREXR

Report Issued Date : Jul. 12,2016
Report Version : Rev. 01
Report Template No.: BU5-FG22/24/27 Version 1.1



SPORTON LAB.

FCC RF Test Report

Report No. : FG652004A

WCDMA Band IV (RMC 12.2Kbps)

Lowest Band Edge

Highest Band Edge

Spectrum

)

Ref Level 30.00 dBm  Offset 15.00 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 15.00 dB Mode Auto Swesp

@1 AvgPwr @1 AvgPwr
Limit fheck SPURIFHE CHBELABS_
ine RIOUS E_ABS. Line _$PURIOUS_LINE_ABS
20 dhine _§PURIOUS |INE AB 20 dbin
10 dem 10ds
ok
der 0 dBy
D 7 % U/’ 3
-10 dBm - i -10f denm - -
| SPURIOUS_LINE_ABS_ {
20de } 20 dem
—— J [t
-30 dam peinr 2 b 30 dem r s S
-40 dBm -40 de
50 dBm -50 de
60 dBm -60 dem
Start 1.705 GHz 2503 pts Stop 1.715 GHz | |fl Start 1.75 GHz 2503 pts Stop 1.76 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
1.705 GHz 1,709 GHz 1.000 MHz 1.70885 GHz -25.01 dBm -12.01 d& 1,750 GHz 1.755 GHz 100.000 kHz 1.75113 GHz 8.77 dBm -26.23 dB
1.709 GHz 1.710 GHz 50.000 kHz 1.70991 GHz -28.31 dBm S15.31 d8 1.755 GHz 1.756 GHz 50.000 kHz 1.75509 GHz -29.54 dBm -16.54 dB
1.710 GHz 1.715 GHz 100.000 kHz 1.71227 GHz 8.75 dBm -26.25 dB 1.756 GHz 1,760 GHz 1.000 MHz 1.75613 GHz ~23.76 dBm -10.76 dB
g -l - —
(. I < L S L 4 '
Datez 7.JUN.Z01€ 04:06:45 Date: 7 116 04: 130
SPORTON INTERNATIONAL (SHENZHEN) INC. Page Number 1 A20 of A27

TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : YHLBLUPUREXR

Report Issued Date : Jul. 12,2016
Report Version : Rev. 01
Report Template No.: BU5-FG22/24/27 Version 1.1



SPORTON LAB.

FCC RF Test Report

Report No. : FG652004A

Conducted Spurious Emission

GSM850 (GSM)

GSM850 (EDGE class 8)

Lowest Channel

Lowest Channel

Spectrum

Ref Level 24.50 dém
SGL Count 10/10

Offset 14.50 dB

Mode Auto Sweep

Spectrum

Ref Level 24.50 dém
SGL Count 10/10

Offset 14.50 dB Made Auto Sweep

L JL

(@1 Max (@1 Max
20 dbifuit Gheck FARS 20 ghifi ghack FAES
Line _$PURIOUS_|INE_ABS PAES Line _$PURIOUS_|INE_ABS PAES
10d 10d
0 di 0 di
5. LINE_ABS, US_ [INE_ABS
-30
50
601 601
70 70
Start 30.0 MHz 28005 pts Stop 9.0 GHz Start 30.0 MHz 28005 pts Stop 9.0 GHz
'Spurious Emissions 'Spurious Emissions
Rangelow |  RangeUp | REW 1 Frequency | powerabs | ALimit [| Rangelow |  RangeUp | REW 1 Frequency | powerabs |
30.000 MHz 520,000 MHz 1.000 MHz 666.33333 MHz -34.77 dem -2177 dB 30.000 MHz 520,000 MHz 1.000 MHz 737.26866 MHz -34.85 dem
855,000 MHz 1.000 GHz 1.000 MH2 899.60145 MHz -33.80 dem -20,80 dB. 855,000 MHz 1.000 GHz 1.000 MH2 950.16667 MHz -34.26 dem
1,000 GHz 3.000 GHz 1.000 MHz 2,31565 GHz -32.00 dém 19,00 dB 1,000 GHz 3.000 GHz 1.000 MHz 2,33048 GHz -31.76 dém
3.000 GHz | 7.000 GH2 1.000 MHz2 5.61192 GHz -28.45 dam -15.46 dB. 2,000 GHz | 7.000 GHz 1.000 MHz 6.98575 GHz -27.32 dem
7.000 GHz 5.000 GHz 1.000 MHz 3.91915 GHz -26.63 dém 15,63 db 7.000 GHz 5.000 GHz 1.000 MHz 3,36295 GHz -27.36 dém -14.36 dB
7 = ’ =
L JL J

Middle Channel

Middle Channel

Spectrum

Raf Level 24.50 dam
SGL Count 10/10

Offset 14.50 dB Mode Auto Sweep

Spectrum

Raf Level 24.50 dam
SGL Count 10/10

Offset 14.50 dB Mode Auto Sweep

5_LINE_ABS,

@1riax @1 tax
ZUALi.mi\ heck PABS ZUALi.mi\ heck PABS
Line _$PURIOUS_LINE_ABS PAES Line _$PURIOUS_ ) INE_ABS PAES
10 di 10 di
ad b
-10 df
.E-‘Llfv'E ABS,

60 60
70 70
Start 30.0 MHz 28005 pts Stop 9.0 GHz Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency. | powerabs | Rangelow | RangeUp | RBW | Frequency | Powerabs |
30,000 MAz 20,000 MHz 1.000 MHz 697.41378 MHz ~34.46 cBm 30,000 MAz 20,000 MHz 1.000 MHz 751.10695 MHz ~34.44 cBm
255,000 MHz 1.000 GHz 1.000 MHz 985.10870 MHz -34.45 dBm 255,000 MHz 1.000 GHz 1.000 MHz 344.67391 MHz -34.14 dBm
1.000 GHz 3.000 GHz 1.000 MHz 1.86127 GHz -31.65 cbm 1.000 GHz 3.000 GHz 1.000 MHz 2,38995 GHz -31.83 cbm
3.000 GHz | 7.000 GH2 1.000 MHz2 6.87527 GHz -28.28 dm 3,000 GHz | 7.000 GHz 1.000 MHz 6.96875 GHz -27.95 dBm
7,000 GHz 9.000 GHz 1.000 MHz 38,3569 GHz -27.54 cBm -14,94 dB 7,000 GHz 9.000 GHz 1.000 MHz 7.79853 GHz -27.65 cBm -14.89 dB
= — = —
L L J L L J

Highest Channel

Highest Channel

Spectrum

Raf Level 24.50 dam
SGL Count 10/10

Offset 14.50 dB Mode Auto Sweep

Spectrum

Raf Level 24.50 dam
SGL Count 10/10

Offset 14.50 dB Mode Auto Sweep

@1 Max @1 Max
20 dbifpil §heck 20 dbifpil §heck

Line _$PURIOUS_} INE_ABS, Line _$PURIOUS_} INE_ABS,
10 di 10 di
od od

5. LINE_ABS,

LINE_ABS.

601 601
70 70
Start 30.0 MHz 28005 pts Stop 9.0 GHz Start 30.0 MHz 28005 pts Stop 9.0 GHz
'Spurious Emissions 'Spurious Emissions
Rangelow |  RangeUp | REW 1 Frequency | powerabs | ALimit [| Rangelow |  RangeUp | REW 1 Frequency | power abs |
30.000 MHz 520,000 MHz 1.000 MHz 604.24038 MHz -34.81 dem -zlELde 30.000 MHz 520,000 MHz 1.000 MHz 616.24538 MHz -34.22 deém
855,000 MHz 1.000 GHz 1.000 MH2 B8B.36057 MHz -33.81 dem -20.81 dB. 855,000 MHz 1.000 GHz 1.000 MH2 858.28710 MHz -34.41 dem
1,000 GHz 3.000 GHz 1.000 MHz 2,96483 GHz -32.53 dém -19.53 dB 1,000 GHz 3.000 GHz 1.000 MHz 293238 GHz -31.15 dém
3.000 GHz | 7.000 GHz 1.000 MHz 6.97525 GHz -27.92 dBm -14.92 d 3.000 GHz | 7.000 GHz 1.000 MHz 6.83677 GHz -28.71 dBm
7.000 GHz 5.000 GHz 1.000 MHz 9.52818 GHz -26.05 dém 15,05 dB 7.000 GHz 5.000 GHz 1.000 MHz 754356 GHz -27.43 dém -14.43 dB
" "
L L J [ L L J

SPORTON INTERNATIONAL (SHENZHEN) INC.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : YHLBLUPUREXR

Page Number 1 A21 of A27
Report Issued Date : Jul. 12,2016
Report Version : Rev. 01

Report Template No.: BU5-FG22/24/27 Version 1.1



SPORTON LAB.

FCC RF Test Report

Report No. : FG652004A

GSM1900 (GSM)

GSM1900 (EDGE class 8)

Lowest Channel

Lowest Channel

Spectrum

Ref Level 25.00 dém
SGL Count 10/10

offset 15.00 d&

Made

Auto Sweep

heck
Line _$PURIOUS_LINE_ABS PAES
10d
o

Spectrum

Ref Level 25.00 dém
SGL Count 10/10

offset 15.00 d& Made Auto Sweep

heck
Line _$PURIOUS_LINE_ABS PAES
10d
o

_LINE_BS_

05 LINE_ABS_

-60 dBm -60 dBm
<70 df <70 df
Start 30.0 MHz 48006 pts Stop 19.1 GHz Start 30.0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW 1 Frequency | PoweraAbs | ALimit [| Rangelow | RangeUp | RBW 1 Frequency | PoweraAbs |
30,000 MHz 1.000 GHz 1.000 MHz 806.62400 MHz -33.05 dBm -20,95 dB. 30,000 MHz 1.000 GHz 1.000 MHz 662.36632 MHz -34.12 dBm
1,000 GHz 1.000 MHz 184183 GHz -33.35 dém -20,35 dB. 1,000 GHz 1.845 GHz 1.000 MHz 183719 GHz -32.76 dbm
1,915 GH2 1.000 MH2 2.68329 GH2 -31.69 dBm -18.69 dB 1,915 GH2 3.000 GH2 1.000 MH2 2.25911 GH2 -30.74 dBin
2,000 GHz 1.000 MHz 5.89026 GHz -27.76 dbm 14,76 dB 2,000 GHz 7.000 GHz 1.000 MHz 6.99575 GHz -27.78 dbm
7.000 GHz 1,000 MHz 10.61065 GHz -27.80 dBm 7.000 GHz 13,600 GHz 1,000 MHz 12,6282 GHz -28.11 dBm -15.11 dB
13,600 GHz 19.100 GHz 1.000 MHz 19.29568 GHz -22.51 dbm -9.91 d 13,600 GHz 19.100 GHz 1.000 MHz 19,93099 GHz -23.68 dbm -10.68 di
L L J - L L J -

Middle

Channel

Middle Channel

Spectrum

Raf Level 25.00 dam
SGL Count 10/10

Offset 15.00 d&

Mode

Auto Sweep

Spectrum

Raf Level 25.00 dam
SGL Count 10/10

Offset 15.00 d& Mode Auto Sweep

20 ghif ghsck 20 ghif ghsck
Line _$PURIOUS_| INE_ABS PAES Line _$PURIOUS ABS PAES
10d 10d
o o
US_[INE_ABs5_

_LINE_BS_

-60 dBm -60 dBm
<70 df <70 df
Start 30.0 MHz 48006 pts Stop 19.1 GHz Start 30.0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW 1 Frequency | PowerAbs | ALimit [| Rangelow | RangeUp | RBW 1 Frequency | PoweraAbs | ALimit [|
30,000 MHz 1.000 GHz 1.000 MHz 821.85157 MHz -33.55 dBm 20,55 dB. 30,000 MHz 1.000 GHz 1.000 MHz 900.86707 MHz -33.81 dBm
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1,915 GH2 3.000 GH2 1.000 MH2 2.83191 GH2 -31.43 dBmn -18.43 dB. 1,915 GH2 3.000 GH2 1.000 MH2 2.85836 GH2 -31.12 dBm
2,000 GHz 7.000 GHz 1.000 MHz 6.97125 GHz -27.94 dbm 14,94 dB 2,000 GHz 7.000 GHz 1.000 MHz 6.57580 GHz -27.52 dbm
7.000 GHz 13.600 GH2 1.000 MHz 9.87857 GHz -28.44 dBm -15 44 dB 7.000 GHz 13.600 GH2 1.000 MHz 13.10433 GHz -27.07 dBm
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1,000 GHz 1.845 GHz 1.000 MHz 1.03653 GHz -33.22 dém 1,000 GHz 1.845 GHz 1.000 MHz 163533 GHz -34.43 dbm
1,915 GH2 3.000 GH2 1.000 MH2 2.66010 GH2 -31.69 dBm 1,915 GH2 3.000 GH2 1.000 MH2 2.39878 GH2 -31.33 dBmn
2,000 GHz 7.000 GHz 1.000 MHz 6.99625 GHz -27.24 dbm 2,000 GHz 7.000 GHz 1.000 MHz 5.93125 GHz -26.01 dém
7.000 GHz 13.600 GH2 1.000 MHz 9.20778 GHz -27.65 dBm 7.000 GHz 13.600 GH2 1.000 MHz 12.61738 GHz -27.76 dBm
13,600 GHz 19.100 GHz 1.000 MHz 19.27722 GHz -23.50 dbm 13,600 GHz 19.100 GHz 1.000 MHz 16.18737 GHz -24.02 dbm
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30,000 MHz 620,000 MHz 1,000 MHz 771.24168 MHz ~34.65 dBm 1,000 GHz 1.845 GHz 1,000 MHz 178145 GHz -32,59 dBm -19.59 db
855.000 MH2 1.000 GH2 1.000 MH2 876.19565 MH2 -33.77 dBm 1,915 GH2 3.000 GH2 1.000 MHZ 2.83964 GH2 -30.90 dBim -17.90 dB
1.000 GHz 3.000 GHz 1,000 MHz 2.01075 GHz -32.50 dbm 2,000 GHz 7.000 GHz 1,000 MHz 5.57443 GHz -27.17 dBm “14.17 B
2,000 GHz 7.000 GHz 1,000 MHz 6.9975 GHz -27.61 dBm 7.000 GHz 13.600 GHz 1,000 MHz | 3180 GHz -28,20 dBim -15,30 d&
7.000 GHz 5.000 GHz 1.000 MHz 7.53531 GHz -26.15 dbm 13,600 GHz 19.100 GHz 1.000 MHz 29922 GHz -23.08 dBm -10.08 db
—
- -
L L J L L 3
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SPORTON LAB.
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Report No. : FG652004A

WCDMA Band IV (RMC 12.2Kbps)

Lowest Channel

Spectrum

Ref Level 30.00 dém
SGL Count 10/10

Offset 15.00 d&

Mode Auto Sweep

(@1 Max

Limit qhack
20 dblpe

GPURIOLS

INE_ABS.

10d8

0 dém:

_LINE_ABS_

Start 30.0 MHz

48006 pts Stop 18.0 GHz

Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | ALimit [|

30,000 MHz 1.000 GHz 1.000 WHz 956.12044 MHz -33.31 dém -20,31 dB.

1,000 GHz 1.705 GHz 1,000 MHz 117211 GHz .58 dam 20,99 dB.

1.760 GH2 3.000 GH2 1.000 MH2 2.95048 GH2 65 dBm -18 65 dB

2,000 GHz 7.000 GHz 1,000 MHz 5.99825 GHz .5 dam 14,99 dB

7.000 GHzZ 13.600 GH2 1,000 MHz 12.61031 GHz -27.55 dam -14.55 dB

13,600 GHz 16.000 GHz 1.000 MHZ 1631571 GHz -23.34 dbm 10,34 dB.

X ] =

Middle Channel

Spectrum

SGL Count 10/10

Ref Level 30.00 d2m

Offset 15.00 d&

Mode Auto Sweep

Limit qhack
20 dblpe

GPURIOLS

INE_ABS.

10d8

0 dém:

SUS_LINE_ABS_

Start 30.0 MHz

48006 pts Stop 18.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | PoweraAbs |
30.000 MHz 1.000 GHz 1.000 MHz 962.91604 MHz -34.60 dBm
1,000 GHz 1,000 MHz 1.53430 GHz -33.99 dbm
1,760 GHz 1,000 WH2 2.32448 GHz -30.94 dBim
2,000 GHz 1,000 MHz 576840 GHz -27.50 dém
7.000 GHzZ 13.600 GH2 1,000 MHz 12,90257 GHz -27.58 dBm
13,600 GHz 16.000 GHz 1.000 MHZ 1695497 GHz -24.19 dém
-
L J

Highest Channel

Spectrum

SGL Count 10/10

Ref Level 30.00 d2m

Offset 15.00 d&

Mode Auto Sweep

(@1 Max

Limit dheck
20 dblfe—fiPLE]

INE_ABS.

10d8

0 dém:

_LINE_ABS_

Start 30.0 MHz

48006 pts Stop 18.0 GHz

Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | ALimit [|

30,000 MHz 1.000 GHz 1.000 WHz 960.00750 MHz -34.08 dBm 21,09 dB.

1,000 GHz 1.705 GHz 1,000 MHz 1,34369 GHz -33.46 dbm -20,46 dB.

1.760 GH2 3.000 GH2 1.000 MH2 2.95482 GH2 -31.88 dBm -18.88 dB

2,000 GHz 7.000 1,000 MHz 573940 GHz -27.52 dbm -14.52 dB

7.000 GHz 13.600 GHz 1,000 MHz 9.14744 GHz -28.01 dBm -15.01 dB

13,600 GHz 16.000 GHz 1.000 MHZ 16.83770 GHz -23.40 dbm - 10,40 dB.

it J w
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Frequency Stability|
Test Conditions | Middle Channel G(Sc;“’g’n:’;’ (Elf:é"'gg‘;s 8 2!;‘;“;1
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0048 0.0108
40 Normal Voltage 0.0012 0.0084
30 Normal Voltage 0.0024 0.0036
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0395 0.0036
0 Normal Voltage 0.0359 0.0371
-10 Normal Voltage 0.0084 0.0048 PASS
-20 Normal Voltage 0.0060 0.0036
-30 Normal Voltage 0.0012 0.0060
20 Maximum Voltage 0.0048 0.0012
20 Normal Voltage 0.0084 0.0048
20 Battery End Point 0.0036 0.0000
Test Conditions Middle Channel Gs(gn;'?n(;o (Eggll\inl?::s 8) Nl;i::i;.
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0021 0.0027
40 Normal Voltage 0.0011 0.0154
30 Normal Voltage 0.0170 0.0016
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0011 0.0011
0 Normal Voltage 0.0032 0.0000
-10 Normal Voltage 0.0154 0.0016 PASS
-20 Normal Voltage 0.0021 0.0011
-30 Normal Voltage 0.0032 0.0032
20 Maximum Voltage 0.0005 0.0000
20 Normal Voltage 0.0016 0.0016
20 Battery End Point 0.0032 0.0005
Note:

1. Normal Voltage = 3.8V.

; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage =4.2 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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Test Conditions | Middle Channel Y;:n%%.g;gis\; 2;‘;“;1
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0084
40 Normal Voltage 0.0036
30 Normal Voltage 0.0275
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0012
0 Normal Voltage 0.0239
-10 Normal Voltage 0.0060 PASS
-20 Normal Voltage 0.0036
-30 Normal Voltage 0.0012
20 Maximum Voltage 0.0024
20 Normal Voltage 0.0036
20 Battery End Point 0.0012
Test Conditions Middle Channel xvaﬁn%“q’;g;gzsu) Nl;i:;i;.
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0043
40 Normal Voltage 0.0021
30 Normal Voltage 0.0027
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0080
0 Normal Voltage 0.0074
-10 Normal Voltage 0.0016 PASS
-20 Normal Voltage 0.0005
-30 Normal Voltage 0.0027
20 Maximum Voltage 0.0085
20 Normal Voltage 0.0074
20 Battery End Point 0.0080
Note:

1. Normal Voltage = 3.8V.

; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage =4.2 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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Test Conditions | Middle Channel ‘(AIIQC;IIDCM% zf(’l‘;:'o;‘)’ N';':L“;
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0029
40 Normal Voltage 0.0046
30 Normal Voltage 0.0017
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0006
0 Normal Voltage 0.0058
-10 Normal Voltage 0.0023 PASS
-20 Normal Voltage 0.0040
-30 Normal Voltage 0.0035
20 Maximum Voltage 0.0040
20 Normal Voltage 0.0012
20 Battery End Point 0.0035
Note:
1. Normal Voltage = 3.8V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage =4.2 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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Appendix B. Test Results of Radiated Test

ERP/EIRP
Horizontal Vertical
Channel Mode
ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest 21.20 0.1318 12.63 0.0183
GSM850
Middle GSM 21.42 0.1386 13.01 0.0200
Highest 21.74 0.1493 13.83 0.0242
Lowest 16.18 0.0415 7.71 0.0059
GSM850
Middle 16.55 0.0452 8.04 0.0064
EDGE class 8
Highest 16.83 0.0482 8.59 0.0072
Lowest 9.72 0.0094 1.55 0.0014
WCDMA Band V
Middle 10.24 0.0106 2.15 0.0016
RMC 12.2Kbps
Highest 11.16 0.0130 3.43 0.0022
Limit ERP < 7W Result PASS
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e a0, FCC RF Test Report Report No. : FG652004A
Horizontal Vertical
Channel Mode
EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 28.35 0.6839 28.69 0.7396
GSM1900
Middle GSM 28.54 0.7149 28.96 0.7863
Highest 27.95 0.6237 27.90 0.6166
Lowest 24.70 0.2951 24.91 0.3097
GSM1900
Middle 24.92 0.3105 24.94 0.3119
EDGE class 8
Highest 24.13 0.2588 24.25 0.2661
Lowest 21.68 0.1472 21.61 0.1449
WCDMA Band I
Middle 21.73 0.1490 21.57 0.1437
RMC 12.2Kbps
Highest 20.85 0.1216 20.83 0.1211
Limit EIRP < 2W Result PASS
Horizontal Vertical
Channel Mode
EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 19.92 0.0982 20.02 0.1005
WCDMA Band IV
Middle 20.43 0.1103 20.50 0.1122
RMC 12.2Kbps
Highest 20.59 0.1146 20.38 0.1091
Limit EIRP < 1W Result PASS
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SPORTON LAB.
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Report No. : FG652004A

Radiated Spurious Emission

GSM850 (GSM)

A Over SPA S.G. TX Cable | TX Antenna o
Frequency ERP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1672 -43.47 -13 -30.47 -49.11 -50.16 0.56 9.40 H
2510 -53.93 -13 -40.93 -59.67 -61.64 0.74 10.60 H
3346 -57.56 -13 -44.56 -66.37 -67.16 0.85 12.60 H
4182 -49.76 -13 -36.76 -61.28 -59.32 0.89 12.60 H
Middle
1672 -44.81 -13 -31.81 -49.58 -51.50 0.56 9.40 \
2510 -51.82 -13 -38.82 -57.71 -59.53 0.74 10.60 \
3346 -57.54 -13 -44.54 -65.68 -67.14 0.85 12.60 \Y
4182 -52.82 -13 -39.82 -63.94 -62.38 0.89 12.60 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
GSM850 (EDGE class 8)
Frequency| ERP Limit 0.ve.r SPI.\ S.G. TX Cable 17X Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1672 -44.41 -13 -31.41 -49.92 -51.10 0.56 9.40 H
2510 -53.92 -13 -40.92 -59.66 -61.63 0.74 10.60 H
3346 -57.85 -13 -44.85 -66.66 -67.45 0.85 12.60 H
4182 -51.35 -13 -38.35 -62.87 -60.91 0.89 12.60 H
Middle
1672 -46.71 -13 -33.71 -51.01 -53.40 0.56 9.40 \Y
2510 -61.54 -13 -48.54 -67.12 -69.25 0.74 10.60 \Y
3346 -58.18 -13 -45.18 -66.32 -67.78 0.85 12.60 \Y
4182 -55.67 -13 -42.67 -66.79 -65.23 0.89 12.60 \Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL (SHENZHEN) INC.

TEL : 86-755-8637-9589
FAX : 86-755-8637-9595

FCC ID : YHLBLUPUREXR

Page Number

: B3 of B6

Report Issued Date : Jul. 12,2016

Report Version

: Rev. 01

Report Template No.: BU5-FG22/24/27 Version 1.1




e a0, FCC RF Test Report Report No. : FG652004A
GSM1900 (GSM)
Frequency| EIRP Limit 0.ve.r SPI.\ S.G. TX Cable | TX Ant-enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3760 -48.68 -13 -35.68 -62.23 -54.72 6.56 12.60 H
5640 -37.83 -13 -24.83 -54.92 -42.93 8 13.10 H
7520 -48.73 -13 -35.73 -67.47 -50.46 9.57 11.30 H
Middle
3760 -49.13 -13 -36.13 -62.48 -55.17 6.56 12.6 \Y
5640 -41.18 -13 -28.18 -58.53 -46.28 8 13.1 \Y
7520 -49.64 -13 -36.64 -68.04 -51.37 9.57 11.3 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
GSM1900 (EDGE class 8)
Frequency EIRP Limit °_"e.' SPA S:G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3760 -48.90 -13 -35.90 -62.45 -54.94 6.56 12.60 H
5640 -44.78 -13 -31.78 -60.72 -49.88 8 13.10 H
7520 -47.43 -13 -34.43 -66.17 -49.16 9.57 11.30 H
Middle
3760 -48.94 -13 -35.94 -62.29 -54.98 6.56 12.6 \Y
5640 -46.39 -13 -33.39 -63.74 -51.49 8 13.1 \
7520 -48.31 -13 -35.31 -66.71 -50.04 9.57 11.3 \Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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WCDMA Band V (RMC 12.2Kbps)
Frequency| ERP Limit 0.ve.r SPI.\ S.G. TX Cable | TX Ant-enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1672 -59.63 -13 -46.63 -62.46 -66.32 0.56 9.40 H
2510 -61.68 -13 -48.68 -67.42 -69.39 0.74 10.60 H
3346 -57.09 -13 -44.09 -65.90 -66.69 0.85 12.60 H
Middle
1672 -64.30 -13 -51.30 -65.96 -70.99 0.56 9.40 \Y
2510 -61.61 -13 -48.61 -67.19 -69.32 0.74 10.60 \Y
3346 -58.34 -13 -45.34 -66.48 -67.94 0.85 12.60 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
WCDMA Band Il (RMC 12.2Kbps)
Frequency EIRP Limit °_"e.' SPA S:G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3760 -46.28 -13 -33.28 -59.83 -52.32 6.56 12.60 H
5640 -44.72 -13 -31.72 -60.66 -49.82 8 13.10 H
7520 -48.77 -13 -35.77 -67.51 -50.50 9.57 11.30 H
Middle
3760 -50.33 -13 -37.33 -63.68 -56.37 6.56 12.6 \Y
5640 -48.19 -13 -35.19 -65.54 -53.29 8 13.1 \
7520 -49.25 -13 -36.25 -67.65 -50.98 9.57 11.3 \Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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WCDMA Band IV (RMC 12.2Kbps)

A Over SPA S.G. TX Cable | TX Antenna o
Frequency EIRP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3465 -43.90 -13 -30.90 -58.65 -50.32 6.18 12.60 H
5197.5 -47.85 -13 -34.85 -65.85 -52.81 7.74 12.70 H
6930 -48.24 -13 -35.24 -67.05 -50.94 9 11.70 H
Middle
3465 -50.21 -13 -37.21 -61.16 -56.63 6.18 12.60 \Y
5197.5 -54.73 -13 -41.73 -67.73 -59.69 7.74 12.70 \Y
6930 -51.20 -13 -38.20 -67.91 -53.90 9 11.70 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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